For Husgvarna Parts Call 606-678-9623 or 606-561-4983

JHusavama | &7 |®H

RER 800

1. 1993
Spare Parts

Part Manual 6010010-00 12/04/92
328880

WWW.mymowerparts.com



key# parMFor H

601 00 10-03
601 00 10-04
601 00 06-68
601 00 10-05
* 601 00 10-06
* 601 00 00-72
601 00 00-59
10 601 00 10-07
11« 601000520
12 601 00 10-08
13 e« 60100 00:30
14 e 60100 00-59
15 601 00 10-09

16 601 00 00-18
17 = 60100100

18 « 60100 00-62

19 601 00 10-11
20 » 601000836

21 601 00 10-12
22 . 601 00 6-68

23 601 00 10-13

WM~ h o bW -
-

25 601 00 10-14
26 601 00 10-15
27 601001016
28 60100 00-60
29 601 00 10-17

30 601 00 00-88
a1 = 60100 00-59

42 e 601001018
33 e 601000059
601 00 10-19
601 00 10-00

- s ARRARATTIYOAREr Parts.com

usgvarna Parts Call
@G06L678-9623.0r 606-561-4983

Footpad LH

Fastener, Ratchet

Screw, 1/4-20 x 50 WA H H Tap
Seat Support

Screw, 5/16-18 x 63 WA H HC GR2

Screw, 5/16-18 x .63 H HC GR2
Nut, 5/16-18 Reg H Cir Lk
Seat/Shift Bracket

Screw, 5/16-18 x 78 WA HH Tap
Spacer

Screw, 5/16-18 x 1.256 H HC GR2
Nut, 5/16-18 Reg H Gir Lk

Seat Spring

Washer Flat 281X 6§3X.085
Screw, 1/4-20 x .50 H HC GR2
Nut, 1/4-20 Reg Hex Cir Lk
Fender

Screw, 1/4-20 x .75 H WA Tap
Fender Support

Scraw, 1/4-20 x S0 WA HH Tap
Fastener, Velera

Seat(See Customer Assy. Group)
Console

Seat Bracket

Screw, 3/8-16 x .56 HHC

Nut, 3/8-16 REG HX CTR LK
Seat Piate

Boit, .437 x .156 HH SH 5/16-18
Nut, §/16-18 REG HEX CTR LK
Screw, 5/16-1B x .88 HHC GR2
Nut, 5/18-18 Reg H Ctr Lk
Operator's Manual (Not Shown)
Farts Manual (Not Shown)

O
<

n

OB RN B o S PRI DS = o B PRI R) —a f b s

= = PR RS PO B R



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

30" LAWN TRACTOR MODEL RER 800

BODY GROUP ASSEMBLY

REF. ITEM -
REAR DECK GUIDE =

NOTE: ALWAYS USE ORIGINAL

EQUIPMENT PARTS. Use of serv-

ice/replacement parts other than ALL UNNUMBERED

original equipment parts may void ITEMS ARE INTERCHANGEABLE

your warranty. WITH OPPOSITE SIDE 316967D

WWW.mymowerparts.com




Eor HusqvarnaParts Call 606-678-9628

1 601 00 10-20 1 EV 1
2 601 00 06-04 Orrzﬁ,mfm'lm 1
3 601 00 10-21 BRACKET, REAR SUPPORT RH 1
5 601 00 10-22 SPACER 328 X..750 X 312 1
» 601 00 10-23 BRACKET. REAR SUPPORT LH 1
9 601 00 10-22 SPACER 328 X .750 X: 912 1
1" 601 00 10-24 HANDLE, HEIGHT ADJUST . EA
12 601 00 1025 GRIP, HANDLE, LIFT 1
13 601 00 10-26 BOLT, .500X .345 HHSH 38-15 1
14 601 00 00-60 NUT, 3/8-16 REGHXCTRLK 1
15 601 00 05-17 SPRING 07t X 62 X 4.37 1
16 601 00 10-27 BRKT, LINK UPPER 20°"MOW T
17 601 00 10-26 BOLT, 500X .345 HHSH 3/8-16 1
18 01601 00 00-60 NUT, 3/B-16 REGHXCTRLK 1
19 601 00 10-28 BRACKET, RER FRAME 1
20 01601 00 10-18 SCHEW, 5/16-18X .88 HHC 1
21 41601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 1
22 601 00 10-29 BRKT, LINK LOWER 30"MOW 1
23 601 00 10-30 BOLT, 500X .225 HHSH 5/16-18 2
24 01601 00 0059 NUT, 5/16-18 REGHEXCTRLK 2
25 601 00 10-31 PIN, HAIR .084 DIAX1.62LG 1
26 601 00 10-32 CHUTE DEFLECTOR 30" DECK 1
27 601 00 04-66 SPRING TORSION CHUTE DEF. 1
28 601 00 02-24 ROD, PIVOT 40" DECK 312 % 7.25 1

o indicates GRARMRAAITIOW Er parts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

MOWER SUSPENSION ASSEMBLY

306432G

- ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

2553
Qs
€ ot £
]
mm.M1
mpmm.
= m.um
ummn
93323

WWW.mymowerparts.com



For Hﬁs&yarnﬁ‘fﬂﬁrts Call 606-678-9623

1 601 00 : H. 1
> @wnn OhbobeEel-4983 2
3 601 00 10-35 Washer, Flat 635 x 1.31x 07 1
4 601 00 10-35 Ring, RetE. .48 x .04 TRU 5133-62 1
5 601 00 10-37 Assembly Spindle, R.H. 1
g 601 00 10-34 Bushing, Spindie 2
7 601 00 10-35 Washer, Flat 635 x 1.31x .07 1
8 601 00 10-36 Ring, Retaining E .48 x 04TRU 5133-62 1
o 601 00 10-38 Bracket, Axie, Outer Front 1
10 601 00 10-39 Hanger 1
11 601 00 10-72 Screw, 5/16-16 x .63 HHC GR2 2
12 601 00 10-59 Nut, 5/16-18 Reg H Cir Lk 2
13 601 00 10-40 Axle Bracket, inner 1
14 601 00 05-19 Screw, 5/16-18 x .50 WAHH Tap 4
15 601 00 10-41 Screw, /B-16 x 275 HHC GR 2 2
16 601 00 00-60 Nut, 3/8-16 Reg HX Cir Lk 2
17 601 00 10-42 Steering Assembly 1
18 601 00 10-43 Clamp, .625 Dia. 2
19 601 00 00-72 Scraw, 5/16-18 x .63 H HC GR2 4
20 601 00 00-59 Nut, 5/16-18 Reg Hex Cir Lk 4
21 601 00 10-44 Brake Arm Assembly i
22 601 00 10-45 Latch, Parking Brake 1
23 601 00 10-46 Bolt, 373 x .140 H H SH 1/4-20 1
24 601 00 00-62 Nut, 1/4-20 Reg H Cr Lk 1
25 601 00 40-47 Bracket, Clutch and Brake 1
26 601 00 05-19 Screw, 5/16-18x S0 WA HH Tap 5
27 0 Frant Axle Assembly 1
28 601 00 10-48 Rocker Arm Mower Engagement 1
29 601 00 10-49 Boit 500x1.18 HHC 3/8-16 1
30 601 00 06-56 Washer, Flat .390x1.25x.119 1
31 601 00 00-60 Nut,38-16 REGHXCTRLK 1
32 601 00 10-50 Hanger 1
33 601 00 00-72 Screw, 5/16-18x.63 HHC GRD 2 2
a4 601 00 00-19 Washer,Fiat .344x.69x.065 2
35 601 00 00-59 Nut, 5/16-18 REGHXCTRLK 2

0 ORDER INDIVIDUAL PARTS

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

PRE-PAINT FRONT AXLE ASSEMBLY

NS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

PARTS. Use of service/raplacement parts other ALL UNNUMBERED
than original aquipment parts may void your ITEMS ARE INTERCHANGEASBLE
warranty. WITH OPPOSITE SIDE 2162198

WWW.mymowerparts.com




For I—IvcﬁqvarnaeParts Call 606-678-96230or

1 1
2 601 00 00-28 m]%l?ﬁ% 2 4
3 601 00 10-51 Nut, 5/16-18 Hex Wd £l Lk Whiz 4
4 601 00 10-52 Tie Rod . o
5 601 00 00-33 Screw, 3/8-16 x 1.25 H HC GR2 4
& 601 00 00-15 Washer, Reg Spt Lk .393 x .68 x .10 4
7 601 00 00-60 Nut, 3/8-16 Reg Hx Ctr Lk 4
B 601 00 10-53 Shaft Steering 1
] 601 00 10-54 Pin, Spring .250 Dia x 1.25 Lg 1
10 601 00 10-55 Gear, Pinion 1
i 601 00 10-56 Bushing-Steeting 1
12 601 00 10-35 Washer, Flat .635x 1.31x .07 1
13 601 00 10-36 Ring, Retaining E .48 x .04 TRU 5133-62 1
14 601 00 10-57 Support, Steering Shaft 1
15 601 00 10-06 Screw, 5/16-18 x .63 WA H HC GR2 4
156 601 00 00-19 Washer, Flat 344 x 69 x 065 4
17 601 00 00-59 Nut, 5/16-18 Reg Hex Cir Lk 4
18 0 Tire & Rim, Pneumatic 11 x 4.00-5 2
19 601 00 05-31 Washer, Fiat 640x 1.25x .06 4
20 601 00 10-36 Ring, Retaining £ .48 x .04 TRU 5133-62 2
21 601 00 05-26 Hub Cap 2
22 601 00 10-58 Bearing, Wheel 2
23 801 00 10-50 Wheel 1
24 Tire 11 x 4 - Turf (SEE TIRE TREAD PAGE) 1
25 601 00 00-96 Valve Stem 1
26 See Electrical System 1

0 ORDER INDIVIDUAL PARTS

.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

FRONT AXLE & WHEELS ASSEMSLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Usae of service/replacement parts other than original equip-
ment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

3162200

WWW.mymowerparts.com




For I-Flﬂusqvarna@arts Call 606-678-962%

1 T 1
. mons  OrpliE-561-4983 ;
a 601 00 0093 Ring, RETEX .58 x .04 TRU 5100-62 1
4 601 00 10-60 Screw, 5/16-18 x 2.50 HHC GR2 ]
5 601 00 00-19 Washer, Flat 344 x 60 x 085 4
[ 601 00 00-59 Nut, 5/16-18 REG HEX CTR LK 4
7 601 00 06-66 Bracket, Transaxia 2
8 601 00 00-52 Bolt, 5/16-18 x .63 CARR 4
g 601 00 00-59 Nut, /16-18 REG HEX CTR LK ]
10 601 00 10-61 Bracket, Tranaade Support 1
1" 601 00 00-59 NUT,5/16-18 REGHXCTRLK 1
1A 601 00 00-32 SCREW,5/16-18X2.000 1
12 601 00 00-52 Bolt, 5/18-18 x .63 CARR 1
13 601 00 00-59 MNut, 516 - 18 REG HEX CTR LK 1
14 601 00 10-62 Belt, ¥ 4L 1
15 601 00 10-63 Pulley, ENG 3.315 OFF/3.87 Dv3.00D 1
16 601 00 00-16 Washer, REG SPTLK 459 x 78x 12 1
17 601 00 10-64 Screw, 7/16-20 x 2.50 HHC 1
18 601 00 10-65 Key, Square .250 SQ x 2.50 Lg 1
19 601 00 10-66 Belt Guide 1
20 601 00 10-67 Shift Lever, Bria 1
21 601 00 06-22 Washer, .750 x 250 1
22 601 00 06-06 Screw, 1/4-28 x .75 NYL HH CGR8 1
23 601 00 10-68 Rod, Shift Connecting ]
24 601 00 00-20 Washer, Flat .406 x 81 x .065 2
25 601 00 09-30 Pin, Cotter 125 DA X 1.00LG 2
% 601 00 10-70 Handle, Shilt 1
27 601 00 00-21 Washer, Flat .531 x 1,06 x .085 1
28 601 00 10-69 Spring, Shift Lever 1
29 601 00 10-71 Brackat Oatem Shift 1
30 601 00 10-72 Bolt, 5/18-18 x .75 CARR 2
3 601 00 00-19 Washer, Flat .344 x 68 x .065 2
32 601 00 00-59 Nut, 5/16-18 REG'REX CTH LK 2
33 601 00 10-73 Shift Conirol Brit,. 1
3 601 00 06-68 Screw, 1/4208°% 50 WA HH.TAP 2
35 601 00 10-74 Arm, idler, Transaxle Drive 1
36 601 00 10-75 Bolt, 625 x 218 HH SH 5/16-18z 1
3z 801 00 10-35 Washar, Flal .B35 x 1.31x .07 1
38 601 00 0547 Washer, Flat .333 x 87 x.110 1
59 601 00 10-76 Tinnerman Clip 1
40 601 00 05-17 Spring 071 x 62 x4.37 1
41 601 00 10-17 Puligy, Idier 1
42 601 00 0518 Retainer, Strap Belt 1
43 601 00 01-06 Washaer, Flat .406 x .73 x 063 1
44 601 00 05-51 Bolt, 38-16 x 1.50 CARR 1
45 601 00 00-60 Nut, 2/8-16 REGHX CTR LK 1
48 601 00 10-78 Rod Clutch 1
a7 601 00 01-03 Nut, 516-18 HEX KEPS 1
48 601 00 10-79 Brit. Cluich Brake ) ]
49 601 00 00-59 Mut, 516-18 REG HEX CTR LK 1
50 601 00 10-80 Pin Clavis 312 x 812 [
51 601 00 00-59 Washer, Flat 344 x 60 x 065 3
52 601 00 10-31 Pin, Haie: 591 DiA x 1.86 LG 1
&3 601 00 01-29 Key, Woodruft 1
54 601 00 10-81 Spring, Brake 1
55 601 00 0099 Bolt, .500 x .375 HH SH S/18-18 1
56 601 00 03-22 Waeher, Flat 515 x 1.31x 09 2
57 601 00 00-59 Nuy, 5/16-18 REG HEX CTR LK 1
58 601 00 10-82 Padal Pad 1
59 . Tire & Rim, Pruemaltic 2
80 601 00 10-83 Spager, 2
61 601 00 10-84 Key, Square 187 50 x 2.25LG 2
62 601 00 10-85 Washer, Flat . 755 x 1.53 x .07 4
63 601 00 0525 Ring, RET EX .57 x .05 TRU5133.-75 2
64 601 00 10-86 Cap, Hub 8
65 601 00 10-87 Shift Knob 1
86 601 00 10-88 Wheel 1
67 601 00 0096 Valve Stem 1
58 Tire 16 % 6.50 - 8 Turf (REFERTO TIRE TREAD PAGE) 1
&9 601 00 10-89 Spring, 536 OD x 047 x3.4 i
70 601 00 10-66 Belt Guide 1
7 601 00 00-56 Washer, Exik 384 X 69 X .04 1
72 601 00 00-29 Screw, 5/16-18 X 1.000 1
72a 601 00 00-20 Washer, Flat .406 X .81 X 065 1
72b 601 00 00-59 Nut, 516-18 X .75 1
73 601 00 00-56 Washer, EX LK 384 x 69x .04 1
74 601 00 10-90 Cap. Push Nut 1
75 601 00 1091 Spater, Engine Sheave 1
76 601 00 06-13 Washer, 98010 X 1,380D X .437 Pilot 1

e A K AV OV HPA 1 5:COM



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTION DRIVE ASSEMBLY

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of serv-

ice/replacement parns other than ALL UNNUMBERED
original equipment parte may void ITEMS ARE INTERCHANGEABLE
your warranty. _ WITH OPPOSITE SIDE 3241140

WWW.mymowerparts.com




&or Ip—alusqvarnaalaarts Call 606-678-9623 or
+806:-bbd-4883

1 1
2 601 00 1092 BELT, VAL 50.5LG 1

3 601 00 05-17 SPRING 071 X 62 X 4.37 1
4 - 601 00 10-93 CHAIN, JACK 0.500 FT
5 601 00 10-94 HOOK, 8, 10 GA. STEEL 1

[ 601 00 10-95 SPRING, .76X6.3X.105 TENSION 1

7 601 00 10-39 HANGER 1
8 601 00 00-72 SCREW, 516-18X.63 HHC 2
9 601 00 00-59 NUT. 5/16-18 REHHEXCTRLK 2
10 601 00 10-48 ROCKER ARM, MOWER ENGAGEMENT 1
11 601 00 10-49 BOLT .500X1,18 HHSH 3/8-16 i
12 601 00 06-56 WASHER FLAT .380X1.25X.118 1
13 601 00 00-60 NUT, 3/8-16 REGHXCTRLK 1
14 601 00 05-17 SPRING 071 X 62 X 4.37 1
15 601 00 10-96 ROD, CONNECTING 1
16 601 00 10-97 GUIDE, BELT 2
17 0 601 00 10-98 SCREW, 5/18-18X2.50 HHC 2
18 O 601 00 00-55 WASHER, EXLK 320X.61X.03 2
19 0 601 00 00-19 WASHER, FLAT .344X 89X.065 2
20 ¢ 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 2
21 601 00 10-99 HANDLE, MOWER ENGAGEMENT 1
22 601 00 11-00 BEARING, FLANGED, NYLON 1
23 601 00 11-01 RETAINER SPRING 1
24 601 00 11-02 SPRING COMPRESSION 1
a5 601 00 11-03 SUPPORT BRACKET PTO 1
26 ¢ 601 00 06-68 SCREW, 1/4-20X .50 WAHHTAP 2
27 6010011-04 BRACKET, PTO LIMIT 1
28 ¢ 601 00 05-20 SCREW, 5/16-18X .75 WAHHTAP 1
29 -0 600 00 00-59 NUT, 5/16-18 REGHEXCTRLK 1
30 601 00 11-05 STOP PTO ENGAGEMENT . |
KA 601 00 11-06 PiN, SPRING_187DIAX1.12L.G 1
31A 601 00 10-87 SHIFT KNOB . 1
a2 601 00 00-19 WASHER, FLAT .344X.69X.065 2
a3 601 00 11-07 PULLEY, IDLER V4L 3.06 X .72 1
M4 601 00 05-51 BOLT, 8-16 X 1.50 CARR GR2 Z 1
35 601 00 05-28 RETAINER, BELT 1
36 601 00 00-60 NUT 3!8—16 REGHXCTRLK 1

¢ Indicates STANDARD HARDWARE ITEMS.

* Order IndividdAPRAS\N\/ my mower par tS. com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

MOWER DRIVE ASSEMBLY

76

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other than

original equipment parts may void your warranty.

WWW.mymowerparts.com



For IHusgvarnaarts Call 606-678-9623
o SO ONDR14083

601 00 11-08 Screw, 5/16 - 18 x 1.50 HHC
» 601 00 05-40 MNut, 5/16 - 1IBH WD FL LK

601 00 11-09 Exhaust Assy.

601 00 11-10 Tank, Gas-Elec, 1.3 GAL

601 00 00-49 Cap, Fuel -2.5 Throat

601 00 11-11 Support, Gas Tank
« 601 00 06-68 Screw, 1/4-20 x 50 WA HH TAP
10 601 00 11-12 Gas Line .25 |D Bulk Length
12 601 00 05-54 Clamp, Fuel Line
13 601 00 11-13 Control, Throttle
14 .+ 601 00 05-15 Screw #8-32 x .38 HH WA TAP
15 601 00 05-33 Washer, Flat . 188 x .38 x .040
16 601 00 11-14 Throttle Control Knob-Round
17 601 00 08-83 Screw. Drill Tite
18 601 00 00-55 Washer, EX LK 320 x 61 x .03
19 601 00 05-54 Clamp Hose

O P IADUT = WK —

-t P o AR e ok B OT D) ek ek ad ek ) -
n
3

-sTanoaRgABYRRA TN IOV ET DaIrtS.COM



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

ENGINE ASSEMBLY

3192848

WITH OPPOSITE SIDE

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

ALWAYS USE ORIGINAL EQUIPMENT PARTS,

Use of servicaraplacement parts other than originat equip-

ment parts may void your warranty.

NOTE

WWW.mymowerparts.com



For HusqvarnaPérts Call 606-678-962% or

1 601 00 1115 | 1
2 601 00 11-16 ang?) 2
3 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 2
4 601 00 05-04 BRACKET CHUTE MOUNT 1
5 601 00 11-17 SPACER ..344X1.00X.500 1
] 601 00 00-07 BOLT, 5/16-18X1.25 CARR 1
7 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 1
8 601 00 05-47 WASHER, FLAT 333X 87X.1192Z 1
9 601 00 10-72 BOLT, 5/16-18X .75 CARR GR2 2 1
10 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 1
11 601 00 11-18 BRACKET, MOUNTING, FRONT 1
12 601 00 07-86 BOLT, 5/16-18X .63 CARR 3
13 601 00 00-19 WASHER, FLAT .344X 69X 065 3
14 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 3
15 601 00 11-19 BRACKET, BAR, TOW, FRONT 1
16 601 00 00-29 ~SCREW, 5/16-18X1.00 HHC - -- . 2
17 601 00 06-39 ADJUSTINGNUT =~ 2
18 601 00 00-59 NUT, 5/16-18 REGHEXCTALK 2
18 601 00 11-20 ASSY., TUBE, PIVOT 1
20 601 00 11-21 SUPPORT,PIVOT TUBE 2
21 601 00 00-73 SCREW, £/16-18X .75 HHC 2
22 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 2
23 601 00 11-22 ASSY LIFT BRKT 1
24 601 00 00-73 SCREW, 5/16-18X .75 HHC GR5 2 2
25 601 00 00-19 WASHER, FLAT 344X 69X 065 2
26 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 2
27 601 00 11-23 ASSEMBLY, QUILL 1
28 601 00 11-24 QUILL, MACHINED CASTING 1
29 601 00 11-25 TUBE, SPACER 1
3o 601 00 11-26 BEARING, BALL, 8204-2RS-O 2
a1 601 00 05-70 SCREW, 5/16-18X .88 WAHHTAP 5
32 601 00 11-27 PULLEY ASSSEMBLY 1
33 601 00 00-94 WASHER, FLAT 515X1.38X.119PL 1
34 601 00 00-61 NUT, 1/2-13 REGHXCTRLK 1
35 601 00 1128 SHAFT, QUILL 30" MOWER 1
36 601 00 11-29 SHIELD, DUST, BEARING 1
37 601 00 11-30 HUB, BLADE ADAPTOR 1
38 601 00 11-31 BLADE, 30" TD MOWER 1.4 WING 1
35 601 00 00-94 WASHER, FLAT 515X1.38X.119PL 1
40 601 00 00-61 NUT, 1/2-13 REGHXCTRLK 1
a1 601 00 11-32 BRACKET, IDLER ASSEMBLY 1

42 601 00 11-33 BRACKET, ARM, IDLER 1.
43 601 00 03-05 BRAKE PAD - HARD - 232AF 1
44 601 00 05-35 RIVET, OVSET .187DIAX .50L.G 2
45 601 00 07-77 SCREW, 5/16-18X%2.50 HHC 1
46 601 00 05-47 WASHER, FLAT 333X .87X.119 1
a7 601 00 11-34 SPACER, .322 X 625 X 1.810 1
48 601 00 05-40 NUT, 5/16-18 HWDFLCTRLK 1
49 601 00 05-68 SPACER 1
50 601 00 10-72 BOLT, 5/16-18X .75 CARR 1
51 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 1
52 601 00 1135 BRACKET, BAR, REAR STABILI 2
53 601 00 00-29 SCREW, 5/16-18X1.00 HHC 4
54 601 00 06-39 ADJUSTING NUT 2
_55 601 00 00-59 NUT, 5/16-18 REGHEXCTRLK 4
56 601 00 1136 BOLT, .500X .437 HHSH ¥8-16 2
57 601 00 00-60 NUT, 3/8-16 REGHXCTRLK 2
58 601 00 05-47 WASHER, FLAT 333 X .87 X {192 1
5

o a\ANVY. T ERSUIYSartS.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

PRE-PAINT DECK ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original equip- ITEMS ARE INTERCHANGEABLE
ment parts may void your warranty, WITH OPPOSITE SIDE

A 7798A

WWW.mymowerparts.com




eyt RN HUsqQuatna Parts Call 606-678-9623 or o
601 00 11-37 HARNES%'&&SAQB?)

1 1
2 601 00 06-31 'RETAINER, .31IDX.62X.03 WIRE 1
3 601 00 11-38 CLIP, TRW #G4400-022-27 1
4 601 00 06-89 GLIP, WIRE ROUTING, SNAP-IN 1
5 601 00 11-39 SWITCH,SNAP MNT NO ..055/.116 1
6 601 00 06-91 SWITCH,SCR MNT DP NC 1
7 601 00 06-26 SCREW, #12 X .50 PHPNHTAP 2
8 601 00 1140 SWITCH,SNAPMNT NC 140 1
) 601 00 11-41 SWITCH, IGNITION W/O LIGHTS i
10 601 00 01-11 NUT, 5/8-32 1GN SWIT 9
11 601 00 01-12 BOOT,SWITCH 1
12 601 00 0123 KEY, IGNITION SWITCH 1
13 601 00 0592 SOLENGID, NEW CLUM 1
14 601 00 00-83 SCREW, 1/4-20X .75 HXSEMMA 2
18 601 00 00-62 NUT, 1/4-20 REGHEXCTALK 2
17 601 00 0102 NUT, 1/4-20 REGHEXKEPS 1
18 601 00 11-42 NUT, 5/16-24 HKEPS 2
19 601 00 11-43 BATTERY, YUASA 12N14 1
200 601 00 11-44 SCR., METRIC, 6X1X11 1
21 0 NUT, METRIC, 6X1 HEX 1
22 601 00 1145 DRAIN TUBE, BATT 1
23 60100 05-34 CLIP,1.380LG 255ID PRESS WIRE 1
24 601 00 11-46 HQLD DEAYN BRKT = 1
25 601 00 1147 NUT, WING 1/4-20 NYLON 1
26 601 00 05-96 WIRE, GROUND, 12.57 1
27 601 00 11-48 WIRE, STARTER, 1
28 601 00 01-28 FUSE SPADE TYPE 32V 15A 1

¢ Comes included in Key#20 order Part No. 13487

mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL ASSEMBLY

WWW.mymowerparts.com




Fgr+usqvarnertarts Call 606-678-9623
601 00 04-10 QECQQE@?&@JR-MSG

1 1
2, REFERENCE ONLY 1
3. 601 00 11-49 DECAL, FENDER RH RER 1
4, 601 00 11-50 DECAL, FENDER LH RER 1
5. 601 00 04-10 DECAL, FENDER REAR, HOOD HUSQ. 1
6. 601 00 11-51 DECAL FRAME FRONT RER 1

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

DECALS (DECORATIVE)

WWW.mymowerparts.com




For+usgvarierParts Call 606-678-9623
oy GEPORRIOTIINGS }

1

2

3. 601 00 11-54 DECAL, SHIFT,5SP,IS0,DOM. 1
4. 601 00 11-55 DECAL,PTO ENGAGEMENT, ISO

5. REFERENCE ONLY

6. 601 00 11-56 DECAL,CONSOLETOP CAUTION NOTE

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

DECALS (INSTRUCTIONAL)

WWW.mymowerparts.com




Fokdtusgvarna RartsiGall 606-678-9623 or 606-561-4983

2 601 00 00-19 WASHER, FLAT .344 X .69 X .065 4
3 601 00 00-23 WASHER, HV SPT LK .328 X .60 X .11 4
4 601 00 00-28 SCREW, 5/16 -18 X .75 HHC GR2 4
5 601 00 11-57 PIN, SPRING .187 DIA X 1,25 LG MD 1
6 601 00 11-58 PIN, SPRING .250 DIA X 2.25 LG HVPL 1
7 601 00 11-59 WHEEL, STEERING 1
8 601 00 11-60 TUBE, DECORATIVE 1
9 601 00 11-61 TUBE-STEERING 1
10 601 00 11-62 SEAT 1
1 * ACID PACK, 32 OZ. 1

- CAN BE PURCHASED LOCALLY

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

CUSTOMER ASSEMBLY

CUSTOMER ASSEMBLY VIEW

key# part# description

2
3
4
5
6
7
8
9
]
1

2
<

€010000-19 WASHER, FLAT .344 X .69 X .085
6010000-23 WASHER, HV SPT LK .328 X .60 X .11
6010000-28 SCHREW, 5116 -18 X .75 HHC GR2
6010011-567 PIN, SPRING .187 DIA X 1.25 LG MD
6010011-58 PIN, SPRING .250 DIA X 2.25 LG HVPL
6010011-59 WHEEL, STEERING
6010011-60 TUBE, DECORATIVE
6010011-61 TUBE-STEERING

0 6010011-62 SEAT

1 * ACID PACK, 32 QZ.

-k —b o —a B B

* CAN BE PURCHASED LOCALLY

WWW.mymowerparts.com




];ig’s@rg-lusq\@m%bﬁgg%o 606-678-9623 or

16 X6.00-6 601 00 01 00 01-25601 00 11-69

16 X6.50-8 601 00 11-71601 00 11-73 601 00 11-70
18 X 8.50-8 601 00 11-72 601 00 11-74

18X950-8 601 00 11-75601 00 11-77 6010011-80
20X 8.00-8 601 00 11-76 601 00 11-78 601 00 11-79601 00 11-81

20 X 10.00 -8 601 00 06-40 601 00 11-84 601 00 11-88

20 X 10.00 -10 601 00 11-82601 00 11-85

23X950-12 601 00 11-83 601 00 11-86 601 00 11-87 601 00 11-89

WWW.mymowerparts.com



